No.:001843 230V
No.:001249 127V

CIRCULAR SAW

HKS-210 VS

59/

*-127V
**-230V




DWT July 2005

DIY

CIRCULAR SAW
HKS - 210 VS

Model No.:

001843 -230V
001249 -127V

PRICE LIST OF SPARE PARTS

Description National Price
Pos. Part Number Description (Q-t '
P Q-ty) Language (Q-ty) usD
1* C1-0933/01 Cord 127V
1% B1-0933/01 Cord 230V
2 A1-0184/54 Rubber sleeve
3 A2-0163/01 Soft grip A
4A A2-0163/02 Handle A
4B A2-0163/03 Handle B
5* C2-0132/01 Switch 127v
5% B2-0132/01 Switch 230V
6 A1-2085/22 Screw ST4x16 (10)
7 A1-0081/54 Cord clip
8** B1-0941/02 Condenser 0.33uF 230V
9 A2-0163/04 Soft grip B
10 A1-2081/31 Screw M5x25 (4)
11 A2-0183/01 Rear cover
12 A1-2085/20 Screw ST4x12 (2)
13* A2-0183/60 Name plate (2) 127v
13** A2-0183/61 Name plate (2) 230V
14 A1-2083/33 Spring washer @5 (4)
15 A1-2083/42 Flat washer @5 (4)
16 A2-0163/05 Housing
17* C2-0119/01 Stator 127V
17 B2-0119/01 Stator 230V
18** B2-0941/02 Inductor @35x F13x5 (2) 230V
19 A2-0181/02 Key 2,5x3,2x10
20 A2-0183/02 Guide wind circle
21 A1-2081/36 Screw M5x55 (2)
22 A2-0183/03 Brush cover (2)
23 A2-0183/04 Brush holder (2)
24* C2-0953/01 Carbon brush (2) 127V
24%* B2-0953/01 Carbon brush (2) 230V
25* C2-0104/01 Armature 127V
25** B2-0104/01 Armature 230V
26 A1-0909/01 Ball bearing 6001.Z
27 A2-0901/01 Ball bearing 609 2Z
28 A2-0183/05 Head cover and support
29 A2-0181/52 Rubber block
30 A1-2081/26 Screw M5x12
31 A2-0183/52 Blade @210x@30x1.6
32 A2-0182/61 Outer flange
33 A1-2083/21 Washer @10x20x2
34 A1-2081/53 Screw M10x16
35 A2-0183/53 Straight fence
36 A1-0901/01 Ball bearing 607.Z
37 A2-0183/06 Circlip for shaft @17
38 A2-0148/01 Gear
39 A2-0183/07 Spindle
40 A2-0183/08 Bearing seat
41 A1-2081/63 Sunk screw M5x10 (2)
42 A1-0911/01 Ball bearing 6003.RS
43 A2-0183/09 Tension spring @5x74
44 A2-0183/54 Active guard
45 A2-0183/55 Bearing cover
46 A2-0181/58 Depth wing nut M6
47 A1-2081/44 Screw M6x22 (3)




. Description National Price,
Pos. Part Number Description (Q-ty) Language (Q-ty) USD

48 A1-2081/76 Wing screw M5x10 type 1
49 A1-2084/01 Spring @5

50 A2-0183/56 Base

51 A1-2083/05 Washer @6 (3)

52 A2-0181/60 Circlip for shaft @6

53 A2-0181/61 Pointer

54 A1-2081/01 Screw M3x5

55 A1-2082/15 Wing nut M4 type 1(2)

56 A2-0183/57 Angle guide

57 A2-0181/63 Link pin @6x48

58 A1-2081/08 Screw M4x6

59 A2-0181/64 Rivet type B

60 A1-2081/59 Sunk screw M4x8 (3)

61 A2-0183/10 Inner flange @30/@32

62 A2-0183/58 Depth guide

63 A2-0181/66 Rivet type A

64 A2-0181/67 Spanner

65 A2-0181/68 Socket wrench

66* C2-0137/01 Soft start 127V
66** B2-0137/01 Soft start 230V

67 A2-0183/59 Rubber pole (2)

68* C2-0136/01 VS wheel switch 127v
68** B2-0136/01 VS wheel switch 230V




